PARTS LIST

CP-180
PARTS LIST



REF.NO

NOTE PART NO

1 400-88333 CP-180 TYPE A CP—-180 TYPE A S5EH&® 1
2 400-88337 CP PCB ASSY CP—-180 PANEL Z#&8 (1)
3 400-88343 MEMBRANE SWITCH CP—-180 XVIULVARAYF (1)
4 400-44607 FRONT COVER B3/ (— (1)
5 400-44608 REAR COVER ®BAHIN— (1)
6 400-44609 END COVER J—REOAI— &)
7 400-44610 INDICATER ERR (1)
8 400-44611 VOLUME KNOB A R a—ALDEH A (1)
9 400-44612 VOLUME KNOB B RUa1—ADFEH B (1)
10 400-44616 TYPE LABEL A SATI—)U A (1)
11 400-61614 PANEL BRACKET RRILTST v~ (1)
12 B1144-771-000 FRAME SIDE COVER GASKET (C) f|m A= CIWFv (4)
13 ST-4030651-SN SCREW M3 X 6 FYEIRU (1)
14 SV-4030802-SN TAPPING SCREW WITH FLANGE M3X8  EE{JE4WEYRU (4)
15 SV-4030802-SN TAPPING SCREW WITH FLANGE M3X8  EE(JE4WEYRU (5)
16 ST-4850651-SN TAPPING SCREW D=2.5 =6 FvEVRLU D=2. 5 L =6 &)
17 CM-6001001-01 WEEE MARK LABEL S WEEE ~—2Z 3~JIL S (1)
18 KX-0000002-80 BEAD BAND E—X)\ R 1
19 #01 SS-4121215-SP SCREW 3/16-28 L=12 HTRRL 3/16—28 L=12 2
20 WP-0501016-SD WASHER 5X10.5X1 FEE 5 X 10. 5X 1 4
21 #02  SM-4051255-SP SCREW.,M5 L=12. TR M5 L=12 2

NOTE(E5E)

#01...FOR DDL-8700,DLN-9010,
DDL-55**
#02...FOR DDL-9000*

DDL —-8700, DLN—-9010,
DDL —55*% %A
DDL —9000*H



